GROUP C

27

o
BLACK
26 SN 8 12 19 1110
38 ,} RED 2 4 \A(l
37@ TO ENGINE BLOCK A 39
| ll\\ 0 e
L PN \\\ ~ ~ P
%‘} - ,ﬁg ‘% ’ <}\8
36 ﬁ %38 TO STARTER TK - 14
SOLENOID 5
35. ! 72N 6 §j15
L 18
?20
tj/15
1 . . |
To Oil Drain |
OnOilPan. |
J

EXPLODED VIEW:
REVISION: G-6199-B MOUNTING BASE 4.3L (PRE-PACK)

DATE: 8/16/05 PAGE 1 OF 2 DRAWING #: 0E6976



EXPLODED VIEW: MOUNTING BASE 4.3L {PRE-PACK)

DRAWING #: 0E6976
APPLICABLE TO:

ITEM PART # QTY. DESCRIPTION
1 0E6900 1 MTG BASE 4.3L D/ID PRE-PACK
2 038804T 1 CABLE BATT RED #1 X 31.00
3 055414 1 LUG SLDLSS #2-#8 X 17/64 CU
4 0A4084 REF. MOUNT ENGINE (R&L)
5 022129 2 WASHER LOCK M8-5/16
6 045771 2 NUT HEX M8-1.25 G8 YEL CHR
7 022237 7 WASHER LOCK 3/8
8 029745 6 SCREW HHC 3/8-16 X 1 G5
9 023152 1 SCREW HHC 3/8-16 X 3/4 G5
10 043107 2 SCREW HHC M8-1.25 X 25 G8.8
1 022145 2 WASHER FLAT 5/16 ZINC
12 027482 3 WASHER SHAKEPROOF EXT 5/16 STL
13 055597 4 SCREW HHC M12-1.75 X 85 G8.8
14 052251 2 DAMPENER VIBRATION 40 BLUE
15 052257 4 SPACER .49 X .62 X 1.87 PWDR/ZINC
16 052252 4 DAMPENER VIBRATION
17 052259 4 WASHER FLAT M12
18 052860 4 NUT LOCKING M12-1.75
19 0536210098 1 ASSEMBLY GROUNDWIRE 10"/3/8
20 052251A 2 DAMPENER VIBRATION 50 WHITE
21 044118 1 BARBED STRAIGHT 1/2 NPT X 5/8
22 057823 2 CLAMP HOSE #10 .56 - 1.06
23 057448 1 HOSE 5/8 ID TYPE 3 SINGLE (11”LG)
24 024310 1 PLUG STD PIPE 1/2 STEEL SQ HD
25 0D4239D 1 KIT VARMIT GUARD 4.3L PRE-PACK
26 038805H 1 CABLE BATT BLK #1 X 23.00
27 022131 1 WASHER FLAT 3/8-M10 ZINC
28 025507 1 WASHER SHAKEPROOF EXT 7/16 STL
29 061902 1 HOLD DOWN BATTERY
30 022413 1 SCREW HHC 1/4-20 X 1 G5
31 022473 1 WASHER FLAT 1/4 ZINC
32 022097 1 WASHER LOCK M6-1/4
33 022127 1 NUT HEX 1/4-20 STEEL
34 0A4010 2 SCREW HHC M8-1.25 X 60 G8.8 FT
35 052858 2 NUT LOCK FL M8-1.25
36 058665 1 BATT 12VDC 90-AH 27F
37 059473 1 HOLD DOWN BATTERY
38 049820 2 NUT LOCK HEX M8-1.25 NYL INSRT
39 0F3976 1 BOOT, CONTACTOR CABLES

REVISION: G-6199-B

DATE: 8/16/05

GROUP C

PAGE2OF 2



